000TYPE12 ATTACHMENT

/]
INSTRUCT ION MANUAL

This manual 1s designed to ensure correct and
suitable application of Variable Z1000-Series

Drives.

install, operate,
and keep 1t in a safe,
reference.

future

Read this manual before attempting to
maintain, or inspect a drive
convenient location for
Be sure you understand all

precautions and safety information before
attempting application.

Caution

Caution

"Caution

:Please do not damage the

:Please tighten the installation screws

about the bracket and the attachment by
specified trghtening forque.

Woater and dust are infiltrated when
there 1s loosening in the screw, and the
inyverter might break down.

part of the
gasket when you install the bracket and
the aftachment.

Woter and dust are infiltrated when the
installation 1s mistaken, and the
inyverter might break down.

:The bracket and the attachment have the

direction of the installation.

Please follow the content of the
installation points chart,

Woter ond dust ore infilfrated when fThe
installation 1s mistaken, and the
inverter might break down,

Tablel TYPE12 ATTACHMENT CODE
. Recommended
D%H‘ﬁvﬁﬁﬂfl Product Code | Product Text Parts List Mounting Hardware
(Not Provided)
200011 -
2A001T Bracket(Qty.2)
440005 | 100-065-941 | 22896 . lAttachment Oty 1) perew Moxtd
440008 Screw M5XT4+SHW(Qty. v
4A0011
200024
2A0031 Bracket(Qty.2)
400014 | 100-065-942 | 78990 o Attachment(Qty. 1) Seren Joxtd
4A0021 | Screw MoX14+4SHW(Q1y, y
400027 |
s psos|Brecks? 2tony o S
180034 100-065-943 | _ryo000d ne [Aftachment(Qty.1) (éfew12)
460040 Screw M4x10+S+W(Qty. v
Screw MOXT4+4S+W(Qty.
| Bracket 1(Qty.1)
2h00T5 Bracket 2(0ty.1)
2h0088 Bracket 3(0fy.1)
20114 72606 Sracket 4001 1) Screw Mox14
4A0052 | 100-065-944 1 770216420 |Attachment (Ofy.1) (0fy.14)
400065 A 10
4AOO77 Crew M X S+W(O‘fyx
4A0096 ScreW M5X14+S+W(O+y‘
Screw MoxT4+S+W(Qty.
Bracket 1(Qty.1)
12606 Bracket 2(Qty.1) ?é;ewig?XZO
4A0124 100-065-945 E77021642F Attachment (Qty. 1) S'ry‘ Mgx 20
Screw MAx10+S+W(Qty. (6+ew4)
Screw M5x14+4S+W(Q1y, y:
2A0143
2A0169 Bracket 1(Qty.1)
240211 o606 Bracket 2(Qty.1) cew hoxed
2h0273 100-065-946 | _57071840r |Attachment(Oty.1) Serow M0x20
440156 Screw MAX10+SHW(Qty Ot 4}
4A0180 Screw M5x14+4S+W(Qty y:
4A0240
Bracket 1(Qty.1)
12606 Bracket 2(Qty.1) %5;6W12§X20
4h0302 100-065-947 | _r79000¢ e |Aftachment(Qty.1) S J V1220
| Screw MAXT0+S3W(Q1ty. oo )
Screw M5x14+4S+W(Q1y, v

Dwg. No. E77021642<3>-1/15




This document explains how to rnstall the attachment needed

for an external, protruding heatsink for an Typel2-chassis £1000.

Both drive dimensions and attochment dimensions are included.

Drive models covered 1n This document:
CIMR-ZUZAQ011~0213
CIMR-ZU4A0005~0307

Dimension of lnverter thot [nstalls o++achmeh+x
(This drowing shows how fo set up CIMR-ZU2A0046~0059. 4A0034~0040.)

D1 __D?
Pane L
//Affachmenf
o ® /n
ATHIFHERT |
‘1 il
Ik
ill| 1l
I = || 1
il
o i
/ @ L
=] L o

Table?2 Dimension of Inverter that
Installs attachment.
Dimension(in, {mm))
Drive Model
CIMR-7UO " ! 01 07

280011
iﬁgggg 717 | 15.08 | 4.47 | 4.17
NI (182) | (383) |(113.5)|(104.5)
480011
2h002 4
iﬁggf} 717 | 18.62 | 5.06 | 4.11
NI (182) | (473) |(128.5)](104.5)
4A002T
2A0046
JA0059 | 10.24 | 21.65 | 5.28 | 4.07
4A0034 (260) | (5500 | (134) |(103.5)
4A0040
240075
240088
Zﬁgégg 12,60 | 23.03 | 6.21 | 4.16
T (320) | (585) |(157.8)|(105.7)
ANOOTT
4A0096
| 14.96 | 29.39 | 5.20 | 6.18
4h0124 (380) | (746.4)] (132) | (157)
240143
240169
gﬁgg%g 1748 | 32.44 | 8.67 | 7.08
aanzls (444) | (824) |(220.2)](179.8)
440180
4A0240

21.89 | 42.60 | 9.88 | 9.02
4A0302 (556) | (1082) | (251) | (229)

Dwg. No. £77021642<3>-2/15




INSTALLATION PROCEDURE

This drawing applies to the following models:

Drive Model Screw

Tightening Torque

CIMR-ZU2A0011~0017

AKO005~0011 M5X14(Qty.8)

17.7~22.1CLlb-in)
(2.0~2.5(N-mJ))

CIMR-ZU2A0024~0031

46001 4~0027 | MOXT4(Qty.8)

17.7~22.1Ctb-in)
(2.0~2.5(N-m))

This drawing shows how to set up CIMR-ZU2A0011-0017. 4A0005-0011.

erator

Front covyer

Remove the top cover, operator
and front cover.

Top cover

T Bottom cover (:)Rémove the bottom cover.
Discard the removed screws
and bottom cover.

Reattach the top cover, operator
and front covyer.

il ¢
Uiz

Y

Dwg. No. £77021642<3>-3/15



Rémove the bracket.

Discard the removed screws and removed bracket.

(5)Attach the brackets on the both side of the inverter by affached screws.

Bracket

Screws Mbx14(Qty.4)

Bracket

Bracket

Screws MAx14(Qty.4)

INSTALLATION COMPLETE

* . Attach the inverter to the end use panel.
irstoinsert o square part Refer to Page 14 for mounting details,
shown in the following

figure into the flange of
the inverter,

-
-
-



INSTALLATION PROCEDURE

This drawing applies to the following models:

<:> Remove the top cover, operator and front cover.

erator

Drive Model Screw Tightening Torque

Front coyer

Max10(0ty. 20 | §2mtTiofth i
CIMR-ZU2A0046~0059 Ot

4A0034~0040

I~22.1CLlb - in)

17
M5x14(Qty.10) (2 0~2 5(N-m))

C9~11.50Llb-in)

MAX1000ty. 2) | (5 371 57N o)

— 0

CIMR-ZU2A0075~0114 ,
4h0052~0096 | MOXT4(0ty.8)

17. . :
(2.0~2.5(N-m))

35.4~43.3CLbin)
Mox14(Qty.2) (4.0~4,.9(N-mJ))

This drawing shows how to set up CIMR-ZU2A0046-0059. 4A0034-0040.

Remoye the bottom cover. <:> Reattach the top cover, operator and front cover.
Discard the removed screws. Remove the bracket.

CIMR-ZU2A0046~0059,4A0034~0040

Discard the removed screws and removed bracket,
CIMR-ZU2A0075~0114,4A0052~0096

Discard the removed screws.

Bottom cover

Bracket

Dwg. No. E77021642<3>-5/15



(:) Attach the bracket 1 to 4 on the both sides of the inverter by attached screws.

Bracket 3 o %1 *1
ALK qeler MSX14(Oty.2)00r  SCrews M5X14:CIMR-ZU2A0046~0059
: 4A0034~0040
Screws M5X14(0ty.3) — Screws M6X14(Qty.2) Screws M6XT4:CIMR-ZU2A0075~0114
//// | 4A0052~0096

Bracket 1

Bracket 4

Screws M5X14(Qty.3)

Screws MOX14(Qty.2)

Bracket 2

<:> Fix the atfachment by attached screws(M4x10).
' BACK SIDE INSTALLATION COMPLETE
Screws M4AX10 | BOTTOM SIDE TOP SIDE

(Qty.2)
~\\\\;\J?P SIDE

Attach the inverter to the end use panel.
TOP SIDE Refer 1o Page 14 for mounting details,

N

(o]
o
(o)

(o}

(o]

N No top side Gasket

(o]
o]

o]
o

o]
(o]

AN

o
(o]

o] [} o]
BOTTOM SIDE N Gasket
First insert a square part
shown in the following * , ,
Refer to %2 figure into the flange of Install the attachment in the direction _Dwg. No. £77021642<3>-6/15
Front side Attachment the inverter. show in the above fiqure,if the top side

(There is not direction.) gasket is not attached.




INSTALLATION PROCEDURE

This drawing applies to the following models:
R th .
Drive Model Screw Tightening Torque <:> emove ¢ side screws
8.9~11.5CIb-in) A
MAx10(Qty.11) (1 0~1 3(N-m)) P Top cover
CIMR-ZU4A0124 a
17.7~22.1Clb-in) ’
M5x14(Qty.10) (2 0~2 5(N-m)) o

<:>Remove the top cover and botfom cover.

Bottom covyer

Fix the brackets by screws A after remove the screws A, B and brackets.
Discard the removed screws B.
Screws A

Screws B

Bracket

Screws B Bracket

Dwg. No. EZ7021642<3>-7/15



Bracket 1

<:>Fix the bracket 1 and 2 by attached screws(M4x10).

—_—
o]
i
e
I [}
e—
(o2
N
o
{ S
(o3
=
(o3
D —
~r
>
——
<
ol ~
<
—_— ~
15y ><
e ~r
IS =
e}
o D
m =
o
—
A
(o]

Screws M4X10(Qty.4)

| Square hole

L

L -
D
[Pl e]
> L
O w
= o
[+ S
— O
U —+—
— T
4

o)
v =
L2
oo R
©
o

(:)Fix the attachment by attached screw(M4x10).

Screws M4X10(Qty.2)

Attachment

Square hole

Square hole

Dwg. No. £77021642<3>-8/15



<:> Fix the attachment by attached screws(Mbx14).,

Screws MHOX14(Q1ty.5)

Screws MbX14(Qty.5)

INSTALLATION COMPLETE

Attach the inverter to the end use panel.
Refer to Page 15 for mounting details,

Dwg. No. EZ7021642<3>-9/15



INSTALLATION PROCEDURE

This drawing applies to the following models:

Drive Model

Screw

Tightening Torque

CIMR-ZU2A0143~0273
4A0156~0240

MAX10(Qty.12)

8.9~11.5Clb-inl
(1.0~1.3(N-m))

M5x14(Qty.12)

7. :
(2.0~2.5(N-m))

CIMR-ZU4A0302

M4Ax10(Qty.16)

9~11.5Clb-inJ
0~1.3(N-m))

— 0

(

M5X14(Qty. 16)

I~22.1Clb-in)

7.
(2.0~2.5(N-m))

This drawing shows how to set up CIMR-ZU2A0143-0273. 4A0156-0240.

<:>Remove the top cover and bottom cover.

Bottom coyer

Top cover

Fix the brackets by bolts A after remove the bolts A, B and brackets.

Discard the removed bolts B.

Bracket

Bracket

Dwg. No. EZ77021642<3>-10/15



<:> Fix the bracket 1 and 2 by attached screws(M4x10).
Bracket |

Screws MAX10(Qty.5)

Bracket 2

Sqguare hole

Square Hole og
: ‘Screws MAX10(Qty.5)

<:> Fix the attachment by attached screws(Mdx10).

Screws MAXT10(Qty.2) /ﬂl

Attachment

Square nole Dwg. No. EZZ021642<3>-11/15




(5)Fix the attachment by attached screws(M5x14).

Screws MHX14(Q1ty.6)

CIMR-ZU4A0302
Screws Mbx14(Qty.8)

Screws MHX14(Qty.6)

CIMR-7U4A0302
Screws Mbx14(Qty.8)

INSTALLATION COMPLETE

Attach the inverter to the end use panel.
Refer to Page 15 for mounting details.

Dwg. No. EZ7021642<3>-12/15



Tabled Panel Cut Dimension

Drive model Dimension(in, (mm))
CIMR-ZUDpigure | W H Wi W2 H1 H? H3 H4 H5 HG HT H8 HO | H10 | H1Y A 3
200V Class
240011 1 7.17 [ 15.08 | 5.91 ~ 246 | 4.53 | 4.53 | 2.46 } ~ ~ ~ - ~ 465 [12.76
240017 (182) | (383) | (150) (62.5) | (115) | (115) | (62.5) | (118) | (324)
240024 , 7.17 | 18.62 | 5.91 - 226 | 4.33 | 4.33 | 4.33 | 2.26 ~ ~ - j ) | 465 [ 16.30
240031 (182) | (473) | (150) (57.5) | (110) | (1100 | (1100 | (57.5) (118) | (414)
200046 ; 10.24 | 21.65] 9.06 | 5.12 | 20.47 | 5.91 | 5.91 | 5.91 } } } } ~ ~ 764 |18.62
240059 (260) | (550) | (2300 | (1300 | (520) | (150) | (150) | (150) (194) | (473)
Sﬁgggg ) 12.60 | 23.03 | 11.22 | 21.85 | 4.45 | 4.45 | 4.45 | 4.45 B B ~ ~ ~ 9. 41 2000
NS (320) | (585) | (285) (555) | (113) | (113) | (113) | (113) (239) | (508)
2A0143 | | - |
240169 ; 17.48 | 32.44 | 16.30 | 9.61 | 6.16 | 6.14 | 6.14 | 6.14 | 6.16 | 0.85 | 0.95 | 1.21 | 0.85 | _ ~ 115.16|28.58
2A02711 (444) | (824) | (414) | (244) | (156.5)] (156) | (156) | (1560 |(156.5)|(21.5)]24.2)(¢30.8)](21.5) (385) | (726)
240273
400V Class
jﬁgggg 1 7.17 1 15.08 | 5.91 B 246 | 4.53 | 4.53 | 2.46 - - - - B ~ | 465 [12.78
(182) | (383) | (150) (62.5) | (115) | (115) | (62.5) (118) | (324)
£AO0TT
jﬁgg;f ; 717 | 18.62 | 5.91 ~ 226 | 4.33 | 4.33 | 4.33 | 2.26 ~ ~ B B - | 465 [16.30
(182) | (473) | (150) (57.5) | (1100 | (1100 | (110) | (57.5) (118) | (414)
400027
440034 ; 10.24 | 21.65] 9.06 | 5.12 | 20.47 | 591 | 5.91 | 5.91 j - ~ } ) - [ 764 [18.62
420040 (260) | (550) | (2300 | (1300 | (520) | (150) | (150) | (150) | (194) | (473)
400052 | |
4A0065 ) 12.60 | 23.03 | 11.22 | 21.85 | 4.45 | 4.45 | 4.45 | 4.45 - B ~ ~ ~ 1941 20,00
£A00TT (320) | (585) | (285) (555) | (113) | (113) | (113) | (113) (239) | (508)
400096
A1 ‘ 14.96 | 29.39 | 13.78 | 6.69 | 5.62 | 5.5 | 5.51 | 5.51 | 5.62 | 0.81 | 0.81 | 0.86 | 0.81 ~ ~ 112.60]26.10
(380) [(746.4) (3500 | (1700 | (142. 7)) 140y | 4oy | 140y |ra2. 1 20 50 20,501 (21.9)](20.5) (320) | (663)
jﬁg}gg . 17.48 | 32.44 1 16.30 | 9.61 | 6.16 | 6.14 | 6.14 | 6.14 | 6.16 | 0.85 | 0.95 | 1.21 | 0.85 | _ ~ 15.16|28.58
NI (444 | (824) | (414) | (244) | (156.5)| (156) | (156) | (156) |(156.5)|(21.5)](24.2)](30.8)](21.5) (385) | (126)
£A0307 : 21.89 | 42.64 | 20.83 | 12.80 | 5.67 | 5.91 | 5.91 | 5.91 | 5.91 | 5.91 | 5.67 | 0.89 | 1.10 | 1.14 | 0.89 | 19.65] 38.6?
(556) | (1083) | (529) | (325) | (144) | (1500 | (1500 | (1500 | (1500 | (150) | (1441 [(22.5)] (28) | (29) |(22.5)] (499) | (981)




Inverfter Mounting
Recommended Hardware
(Not Provided)

Screw M5x14(Qty.10)
Tightening Torque
17.7~22.1Clb-in)
(2.0~2.5(N-m))

Inverter Mounting
Recommended Hardware

(Not Provided)

Screw M5OXT4(Qty.12)
Tightening Torque

17.7~22.1CLlb-in)
(2.0~2.5(N"m))

Inverter Mounting
Recommended Hardware
(Not Provided)

Screw M6x14(Qty.12)
Tightening Torque
35.4~43.3 (lb-in)
(4.0~4.9(N-m)) ‘

Inverter Mounting
Recommended Hardware
(Not Provided)

Screw M6x14(Qty.14)
Tightening Torque
35.4~43.3 (lb-in)
(4.0~4.9(N-m))

H?

H3

H4

(W) W)
Wt

S ‘ Wo 14-M6 Tap W1 l_

W1 12-M6 Ta
) B T N 1 S DR R S S W
o N . ” e sl ) — 3
L J ™ l—~—~—i—-—]“. 7(_ﬁ\ls_--ﬁt_-i___-4-~—$l e — == —+
___________ - ~— | | : ! ! ! | I ! . I
b=y g T 1) 1ol 4 |
el S AR R J o = | i
Wi 4 al IBUREERERE 1] | |
] X ol g I ] T T
ot ! : [ I I S I ’___é_ Col P
RIS S I Y T T <IN | |
Hanmi T HEREEEAN ! % |

—i-éP—-—-—lF——"—éP.L' = 2 —j—w:—-— j—-—-—!—L—- == 2 ﬂ'-l—--%——'-*—“%'—{'?—- =3 T%— ------ T [
= ' - | = N e | | | = u
| : || - - R ! M. | |
] . SN O O O N B . E s | |
X | (- 1 X l o X 1 ’_____|____ l__ - ! | 1
i NI T HI
e HEREEREN T
' | | | | B = | T B | .
: ' -__l. 4 1 1 1 e :l | ! I P Ljfé | l I ! l
e T J i | | 1 !i I | | .
______ (_______ = | : | ! —‘——u _____l___[__ ¢ | ]—_———__—1—_—____ |
= ’49—_—_{“: '' —4 —1 i— | i ﬂ i 4 T
‘ I S A S ‘ ?
Figure 1 | ﬁ — e S—_
Figure 2 2-B7 Hole > BT Hole
Figure 3 Figure 4

Dwg. No. EZ7021642<3>-14/15



Screw M12x20(Qty.4)
Tightening Torque

2711.9~346.9 (lb-in)
(31.4~39.2(N-m))

(lb-in)

1

4-M12 Ta

Recommended Hardware

Inverter Mounting
(Not Provided)
Screw M5x20(Qty.16)
Tightening Torque

(2.0~2.5(N-m))

17.71~22.

Clb-inl

Dwg. No. E77021642<3>-15/15

Figure |

i_ _ _ _ _ !
mf _ _ | _ _
N N _ | = _ _ !
- — b e R F . B -
= = N | | | | | | S
[ | | B | | 1S
|| | | | | | | 2
lI"'QIll'l]]]lllllllTl[[[Tl]]lJ|| iiiii _]].Illlexﬁ
, _ _ | _ _ | ~—
] “ A “ h “ " -9
S e g e Sl e Ty St e o
o|  QH 6 H % ﬁ 7 OLH L
—I.
2 lH — ZH "~ ¢H _ 7 H " GH 9H LH

Screw M10x20(Qty.4)

Tightening Torque

156.7~199.1
(17.7~22.5(N-m))

(lb-in)

2-Q 7 Hole

Recommended Hardware

Inverter Mounting
(Not Provided)
Screw M5x20(Qty.12)
Tightening Torque

17.7~22.1
(2.0~2.5(N-m))

in)d

Screw M8x20(Qty.4)
Tightening Torque

719.7~94.6 (lb-
(9.0~10.7(N-m))

in)

Inverter Mounting
Recommended Hardware
(Not Provided)

Screw M5x20(Qty.12)
Tightening Torque

17.7~22.1Clb-
(2.0~2.5(N-m))

I
S
|
i
i
i
i
i
i
i
i
i
o |

LH _ ¢H - ¢H 7H | GH

2-@ 71 Hole

9H LH 8H 6 H

{H . ¢H _ 7 H | GH

12-M5 Ta

Figure 6

Figure 5



